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MH30T-2 Parts Breakdown 

No Code Part No Description Qty 

1a 414648 80TP-013 Filter net 1 

1b 414647 80TP-012 Filter Connector 1 

2 414667 80ZB-018 Clamp 3 

3 414617 80SP-001 Nut – Hose Barb 3” 2 

4 414618 80SP-002 Hose Barb 2 

5 414619 80SP-003 Rubber Gasket for Hose Barb 2 

6 414620 80SP-004 Suction Flange 1 

7 414621 80SP-005 Rubber Gasket – Suction Flange / NRV 1 

8 414653 80ZB-004 Bolt M10x30 6 

9 414622 80SP-006 Spring washer Ɵ 10 14 

10 416388 HP200-007 Plug 2 2 

11 416389 HP200-008 O-ring for Plug 2 1 

12 414623 80SP-007 Quincunx nut (for Pump Case) 4 

13 402115 100SP-06 Flat washer 14 4 

14 414624 80SP-009 Pump Case - Front 1 

15 414625 80SP-010 Packing O-ring 1 

16 414626 80SP-011 Bolt M6x16 3 

17 414627 80SP-012 Washer Ɵ 6 3 

18 414428 80SP-013 Diffuser 1 

19 414629 80SP-014 Bolt M8x55 3 

20 414630 80SP-015 O-ring – Pump Case 1 

21 414631 80SP-016 Impeller cover 1 

22 414632 80SP-017 Impeller 1 

23 414633 80SP-018 Mechanical seal 1 

24 414634 80SP-019 Bolt M8x45 (5/16”-16UNF) 4 

25 408461 50ZB-017 Flat washer Ɵ 8 4 

26 414635 80SP-020 Pump Case - Rear 1 

27 414636 80SP-021 Bolt M12x45 4 

28 414637 80SP-022 Spring washer Ɵ 12 4 

29 414638 80SP-023 Eyelet bolt M12x54 (for Pump Case) 4 

30 414639 80SP-024 Rubber gasket – Discharge Case 1 

31 414640 80SP-025 Discharge Case 3” 1 

32 414641 80SP-026 O-ring for Plug 1 

33 414642 80SP-027 Plug 1” 1 

34 414643 80SP-028 Rubber Gasket – Discharge Flange 1 

35 414644 80SP-029 Discharge Flange 1 

38  80SP-38 Wrench 1 

 


